
tachyarrhythmia, which would explain the symptoms experience by the
patient.Asignificantlyelevatedtroponinhowever,couldnotbeexplained
bya tachyarrhythmiaalone.One hypothesis fordevelopinganacutecor-
onary syndrome, is the vasodilatation role of TNF in the maintenance of
myocardial vascular perfusion through the induction of nitric oxide. It is
also capable of inhibiting apoptosis of myocardiocytes and attenuation
of cardiac stimulation by the sympathetic nervous system through b-
receptors. The administration of Infliximab, which is a potent anti-TNF
antibody can neutralise both soluble and membrane-bound TNF which
can suspend these homeostatic mechanisms, resulting in deprivation of
first linedefencesandleadingtocoronaryvasoconstrictionandhypoper-
fusion. Why patients without prior cardiovascular disease develop such
symptomsisstillunclearandmaybeafurtherscopeforresearch.
KeyLearning Points:Potentanti-TNFagents have the theoretical ability
of causing coronary vasoconstriction and hypoperfusion. Albeit rare,
patients presenting with chest pain, during or after the infusion should
have the appropriate coronary biochemistry and investigations per-
formed.Youngpeoplewithnoriskofcardiovasculardiseasecandevelop
transient acute coronary syndrome in response to potent anti-TNF
agents. Doubling the frequency of infusion in attempt to regain control of
disease after secondary failure should be done with caution and may
increasetherisk.
Disclosure: K.M. Achilleos: None. P. Bale: None. A. Shastri: None. N.
Puvanachandra:None.K.Armon:None.
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Introduction:Behçet’sdisease (BD) isan idiopathic, multi system,auto-
inflammatory vasculopathic disorder, characterised by mouth and geni-
tal ulcers, rash, arthritis and uveitis. Ocular manifestations occur in up to
80% of patients and are associated with 30% risk of blindness. We
presentachallengingcaseofanadolescentwithpaediatriconsetBDand
aggressiverefractoryuveitismainlyaffectingthelefteye.
Case description: An 11 year old girl presented acutely with a three day
history of a painful red left eye and blurred vision. Examination revealed
bilateral uveitis with optic disc swelling, cystoid macular oedema (worse
in lefteye),2pluscells inher righteye,3pluscells inher lefteye (according
to standardisation of uveitis nomenclature classification) with snowballs
and reduced visual acuity. A two-year history of mouth and genital ulcers
wasgivenandatpresentationmildarthritiswasdetected.Initialtreatment
with intravenous methylprednisolone (IVMP), intensive topical steroid
eye drops and subcutaneously administered methotrexate (15mg/m2)
was commenced. Infliximab (6 mg/Kg intravenously four-weekly) and
mycophenolate mofetil (MMF, 600mg/m2 orally twice-daily)were subse-
quently added for multi-focal chorioretinitis in the left temporal retina.
Infliximab was changed to tocilizumab (8mg/Kg intravenously 2-weekly)
in response to reduced vision as a result of persisting chronic cystoid
macular oedema. Subsequently, tocilizumab was changed to adalimu-
mab (40mg subcutaneously fortnightly), for repeated sight-threatening
uveitis flare-ups. Fifteen months after initial presentation MMF and adali-
mumab were substituted for pulsed intravenous cyclophosphamide (ini-
tially 500mg/m2 fortnightly, increasing to a maximum 1g/m2 3-weekly;
total 6 doses) for pseudo-hypopyon, recurrent widespread multi-focal
chorioretinitisandacutesight loss (6/60).MultiplepulsesofIVMPandoral
prednisolone were given throughout the treatment course in response to
repeated flare-upsof inflammationassociatedwith reducedvisualacuity
due to macular oedema. Despite cyclophosphamide treatment, further
severe flare-ups of eye disease complicated by pseudo-hypopyon,
optic-disc swelling, multi-focal choroiditis and pseudo-necrotising reti-
nitis occurred. Following cyclophosphamide, interferon-alfa-2A (roferon
A, 3million units subcutaneouslydaily)was commenced resulting insus-
tained and complete remission of eye inflammatory features including
previously refractory cystic macular oedema; vision improved signifi-
cantly to 6/9þ. Interferon-alfa-2A had been well tolerated and demon-
strated clinical effectiveness from the first week. However, following

further flares, the dose was increased to 6 million units subcutaneously
daily.Oculardiseaseremainedrelativelystable for6monthsalthough the
other BD manifestations, such as, mouth ulcers remained problematic.
An acute episode occurred consisting of pseudo-hypopyon, panuveitis,
multifocal choroiditis and exudative retinal detachment. During the
course of the illness, two years and five months after presentation, the
patient developed functional visual loss and was managed with psychol-
ogy intervention. Eye inflammation improved significantly with pulsed
IVMP,andcontinuedtorequireIVMP.However,diseaseflareswithrecur-
rent skin rashes occurred. Recommendations were followed, from liais-
ing closely with National Paediatric Behçet’s Centre at Alder Hey
Hospital. Methotrexate was discontinued, interferon-alfa-2A was dis-
continued and adalimumab 40mg started by weekly injection alongside
azathioprine 50mg orally once daily, gradually increased to 125mg.
Mouth and genital ulcers of BD have subsided although clinically the
patient is now left with visual impairment in the left eye due to probable
occlusivevasculitis relatedopticneuropathy.Awell-plannedandcoordi-
nated transition pathway is in process for this now adolescent patient.
This involves a collaborative and iterative approach with both the adult
uveitis team and the patient and family, to ensure that the psychological
manifestations of this complex disease are addressed and well sup-
ported throughout the transition period and beyond. Throughout the
treatmentpathwaywecollaboratedwithcolleagues innationalcentresof
expertiseforpaediatricBDanduveitis.
Discussion: For this patient, it has been proven to be significantly chal-
lenging to achieve long lasting remission of the ocular manifestations in
BD.However, thediseasehasalwaysrespondedwell toprompt interven-
tionswithpulsedIVMP.
Key Learning Points: The challenges of treating Behçet’s uveitis to
achieve remission whilstpreserving vision arewell recognised.Thiscase
adds to theemergingevidence for theuseof interferon-alfa-2A in treating
Behçet’s uveitis. The psychological impact of both the chronic diseases
and treatment burden must be routinely assessed in the management of
young people. A robust and well planned transition pathway is essential
for adolescents with chronic complex disease processes such as
Behçet’suveitis.
Disclosure: G. Cooper: None. J. Choi: None. A. McMahon: None. C.
Nash: None. L. Dunkley: None. R. Tattersall: None. F. Quhill: None. H.
Lee:None.R.Verstegen:None.D.Hawley:None.
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Introduction:Takayasuarteritis isachronic,granulomatousvasculitisof
large vessels, involving the aorta and its major branches. Its aetiology is
unknown and disease progression is variable with 10-year survival
>90%. Takyasu arteritis is rare in children and young people (CYP). It is
more frequent in Asian countries compared to Europe and North
America, but the incidence is unknown. A 2010 review reported only 241
cases in CYP were reported worldwide. This case is of a 14 year old ado-
lescent diagnosed with Takayasu arteritis six years ago aged eight. We
outline the complex progression through his disease which has proved
refractory tomultiple treatmentswhichthemselveshavecausedmorbid-
ity. The case highlights many of the biomedical as well as psychosocial
issues that can challenge teams looking after children and young people
with rare conditions and the particular complexities that adolescence
adds.
Case description: The patient was born in 2004 and grew up as part of a
travelling family living on a static site. He had no health or developmental
problems until 2012 when he presented with fatigue, weight loss, back
pain,swollenankles,anddaily fever.At thetimeofpresentationhehadno
arthritis, no skin rash, and no neurological signs. His left brachial pulse
was diminished and right dorsalis pedis was absent (clinically and by
USS). His left carotid pulse was present, but the right diminished (by
USS). There was adifference of 20mmHg in systolic blood pressure in his
arms (elevated on the right). His ESR was 108. A CT chest showed a wid-
ened mediastinum and renal USSshowed stenosisof both renal arteries,
more on the left side. An MRA showed diffuse thickening to the walls of
both common carotids and proximal internal carotid bilaterally with 50%
stenosis of the right internal carotid artery. Based on these findings, he
was diagnosed with Takayasu arteritis. The patient was started on treat-
ment with corticosteroids (initially intravenous later orally), intravenous
cyclophosphamide and subcutaneous methotrexate. He was com-
menced on lowmolecularweight heparin (LMWH) with aplan toswitch to
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aspirin at three months. His ESR improved to 22. The patient also started
prophylactic voriconazole and valaciclovir. Once his cyclophosphamide
was stopped, he continued to need weekly methylprednisolone in order
to control symptoms and was therefore started on tocilizumab. It was
also noted at this time that back pain was aherald on inflammation for the
patient. In2013, thepatienthadbilateral femoralheadavascularnecrosis
and bisphosphonates were started. He was noted to have hypogamma-
globulinaemia and was started on IVIG replacement under the immunol-
ogy team. The patient was admitted with a two-month history of cough in
September 2013. Bilateral cavitating lesions were seen on x-ray and crit-
ical airway narrowing made bronchoscopy difficult. Tuberculosis was
excluded andhe was treated for a fungal infection.Repeatchest imaging
improved but showed a small pericardial effusion. He was difficult to
wean off the prednisolone and remained on 20mg/day. Between
November and December 2013, his pericardial effusion was monitored
and gradually increased in size. Tocilizumab and methotrexate were
restated once the fungal infection had resolved. In late December 2013,
hedeveloped tamponadeandbilateral limboedemaandwastransferred
urgently to the nearest paediatric cardiology service. A pericardial drain
was inserted and later a pericardial window was performed. The pericar-
dial histology showed vasculitis. The tocilizumab was stopped and the
patient started rituximab with cyclophosphamide 500mg for both initial
treatment pulses. Between 2014 and 2015 the patient was noted to have
elevatedtransaminasesduetosteatosisaswellasproblematichyperten-
sion. Following cyclophosphamide, mycophenolate mofetil was added
to his treatment. Rituximab and prednisone were continued. He contin-
ued to require IV methylprednisolone with episodic inflammation often
heralded by back pain. A compression fracture L1 occurred. In
November 2016, the patient presented with a three-week history of back
painandnightsweats.MRAshowednewcarotidartery inflammationand
dilation of the pulmonary arteries. He had a PET requested and a further
reviewatGreatOrmondStreetHospital (GOSH)suggestedretryingtocili-
zumabandtoanticoagulatewithLMWHaswell asaspirinuntil the inflam-
mation was controlled. By January 2017, his symptoms had improved
and the LMWH was stopped. In November 2017 the patient had contin-
uedbackpain.Hewasgivenatrialof IVmagnesiumundercareof thepain
team and was started on pamidronate 1mg/kg. Due to persistent diar-
rhoea, the tocilizumab frequency was decreased to once every four
weeks. In March 2018 he had a cardiology review. On echo, in addition to
his known pulmonary artery dilatation, there was a dilated right proximal
coronaryarteryandaorticsinusdilatation.Laterthatmonthhewasadmit-
ted with back pain, hypertension and stridor, all of which settled with ste-
roids, and headaches, which settled with control of blood pressure. An
ultrasound of his carotids showed increased vessel wall thickness and
inflammation when compared to the scan he had in November 2017.
RenalDoppleralsoshowed increasedaccelerationparameterssuggest-
ing renal stenosis compared to values from November 2017. An MRA of
brain, chest, and abdomen showed evidence of disease progression
when compared to scans from August 2017 and November 2016. There
was aortic wall enhancement generally, with specific enhancement at
renal artery origin and evidence of stenosis, a focal area of enhancement
andstenosisatdistal leftcommoncarotidatbifurcationandnoneuropar-
enchymalabnormalities.Thedecisionwasmadetoincreasethepatient’s
dose of tocilizumab to two-weekly and togive apulse of IVmethylpredni-
solone. Methotrexate was added, but stopped after two doses due to
bone marrow suppression. The mycophenolate mofetil was stopped for
the same reason. On follow-up imaging the inflammatory changes
improved, but the renal artery stenosis remained for which he has been
referred to GOSH. Throughout his treatment the patient and his family
have been involved in discussions around treatment, but also prognosis.
When he was admitted in 2016, a formal end of life discussion was held.
Thepatient liveswithanunpredictableriskofdeath,knowingthathehasa
potential of acute sudden collapse or stroke at any point. He has a strong
faith, asdohis family. Whenever hehasacutepain there ishighanxietyas
to what is happening for him and a fear of procedures. He has requested
tobepresentatalldiscussions,especially thoseregardingprognosisand
endof lifecare.Onlyrecentlyhasheagreedtomeetwithourpsychologist.
Discussion: Treatment decisions in this case have often been challeng-
ing, as paediatric Takayasu arteritis is a rare condition with sparse evi-
dence to guide practice. Decisions have often been made with
consultation of clinicians across the country and by extrapolating princi-
ples from adult rheumatology practice. Steroids remain the mainstay for
the patient’s Takayasu arteritis, in combination with tocilizumab. The
treatment goals remain to control the disease while minimizing side
effects of treatment to improve his quality of life. There has been contin-
ued care planning, including transition planning from paediatric to adult
services. Depending upon the progression of his disease, end of life care
mayneedtobere-discussed.
Key Learning Points: Treatment of Takayasu arteritis in children and
young people is challenging and requires a collaborative approach with
experts around the country, and occasionally around the world. Burden

of the disease is not restricted to the physical symptoms, but also the
treatment-associated morbidity and the psychological and social prob-
lems associated with chronic, refractory illness in CYP. The disease not
only affects the young person, but the family too and psychological sup-
port should be offered; although access to psychology is often severely
restricted.CYPneedtobe involved indiscussionsabout theirdisease, its
treatment and end of life care. This is particularly important for
adolescents.
Disclosure: M. Mackay: None. R. Verstegen: None. D. Hawley: None.
R. Tattersall: None. J. Edgerton: None. C. Nash: None. A. McMahon:
None.
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Introduction: Juvenile idiopathic arthritis (JIA) is an umbrella term for
inflammatory arthritis occurring before the age of 16 years. JIA is associ-
ated with several extra-articular manifestations including uveitis, macro-
phage activation syndrome, inflammatory bowel disease and psoriasis.
JIAaffects1:1000childrenandyoungpeople (CYP)and inover50%hasa
lifelong course. Adolescence is a developmental stage occurring
between 10 and 19 years and therefore adolescents with rheumatic dis-
ease are seen in both paediatric and adult rheumatology services. CYP
with JIA have to negotiate both the turbulence and challenges of adoles-
cence but also transition from paediatric to adult services where health-
care professionals are rarely trained in skills relevant to adolescence
(communication skills, psychosocial screening, promoting autonomy
and resilience) and may not understand that risky behaviours including
non-adherencewith treatmentarenormal in thisstage.Youngadultswith
chronic diseasehave manychallenges includingbalancing thedemands
of treatment with establishing themselves in work, social relationships
and building their own families. We present a 23 year old woman (A) who
developedJIAagedtwo.Overthecourseofher lifeshehasdevelopedthe
extra-articular manifestations of uveitis, inflammatory bowel disease,
macrophageactivationsyndromeandpsoriasisandhasrefractoryarthri-
tis.ShehasbeentreatedwithallNICEapprovedJIAtreatments (forwhich
there isnoupper age limit) and,given the refractory natureof herdisease,
with other biologic therapies too in close collaboration with gastroenter-
ology and dermatology colleagues. She has remained resilient through-
outandhascontributedtothiscasestudy.
Case description: A was diagnosed in paediatric rheumatology with:
polyarticular juvenile idiopathic arthritisaged two: rheumatoid factorand
Anti CCP antibody negative, ANA positive with a homogenous pattern
and ENA negative, treated with methotrexate 25mg weekly orally.
Anterior uveitis aged six. Crohn’s disease aged 15: infliximab 6mg/kg
monthly but she had only two doses before Crohn’s severity required a
right hemicolectomy aged 17. Patient A was seen in a combined adult/
paediatric rheumatology transition clinic for two years prior to transfer to
adultservices.At thetimeoftransition in2012,her jointswereinremission
andshehadn’thadanepisodeofuveitisfortwoyears,butherCrohn’sdis-
easewasunstable.Although ourpatienthad undergone asmooth transi-
tion from rheumatology paediatric to adult services, she was slow to
engage with the adult gastroenterologists and missed several appoint-
ments, primarily because she was anxious about now having to undergo
colonoscopies without general anaesthetic. Rheumatology led care in
close collaboration with gastroenterology. A was on 25mg oral metho-
trexate weekly, but not tolerating this well due to nausea. Whilst being
assessedforadalimumabtotreatbothJIAandCrohn’s,anddespitedose
reduction and a change to subcutaneous administration, A discontinued
methotrexateherself inSeptember2013.A thenhadtopostponestarting
adalimumabduetoepisodesof tonsillitis.Duringthis timeher joints flared
andshewasmangedwithoraland intra-articularsteroids-shecouldonly
tolerate joint injections with entonox inhaled anaesthesia. The provision
of entonox as routine in young adult clinic had been key in her transition
planning. A commenced 40mg adalimumab fortnightly in January 2014.
She missed a number of doses due to further episodes of tonsillitis, but,
after asix month trial of adalimumab her JIA worsened and it was discon-
tinued. After much negotiation, 15mg subcutaneous methotrexate was
restarted alongside sulfasalazine 1g BD. Just after transfer aged 18, A
presentedwith acuteEpstein Barrvirus infection whichwascomplicated
by macrophage activation syndrome (MAS). She was treated with two
pulses of 1g IV methylprednisolone and a reducing course of oral predni-
soloneandtheMASsettled.A’s jointsremainedactiveandanewbiologic
agent was discussed. Etanercept was not an option because of the his-
tory of uveitis and Crohn’s. Infliximab was not favoured because of the
inconvenience of having to attend for infusions - a key consideration as A
had experienced significant disruption to her education and was
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